
 

 

 
 COUNTY of SAN BERNARDINO   

CALIFORNIA 
 
 
 
 
 
 

  

AIR QUALITY IMPACT ANALYSIS 
 

FOR 
 

ALTAMIRA COMMUNITY 
TENTATIVE TRACT MAP 18255 

 
 
 
 
 
 
 
 

Prepared For 
 
 
 

SAN BERNARDINO COUNTY 
Land Use Services Department 

Planning Division 
385 North Arrowhead Avenue 

San Bernardino, CA 92415-0182 
 

 
Prepared By 

TERRA NOVA PLANNING & RESEARCH, INC.® 
400 South Farrell Drive, B-205 

Palm Springs, CA 92262 
 
 

Revised February 4, 2010  



TN/County of San Bernardino 
Altamira/Tentative Tract Map 18255 

Air Quality Impact Analysis 
 

i 

 
 

TABLE OF CONTENTS 
 
 

Page No. 
SECTION I.  INTRODUCTION & PROJECT DESCRIPTION ........................................1 
[...]
native groundwater as it is drawn into the wells. 

 



 
 November 21, 2009 
Page 6 
 

 

 

 
Figure 2 

Location of Water Wells in the Area 
Table 2 

Characteristics of Wells in the Area 
 State Well 
No 

Name Depth 
BGS, ft 

Perforations, 
BGS, ft 

Ground 
surface EL 

Water Level Groundwater 
Depth, BGS, ft 

1N/6E-25M1 JBWD #1 500 400-500 2714 -- -- 

1N/6E-25M2 JBWD #2 500 200-500 2724 2277 (1999) 447 

1N/6E-25M3 JBWD #10 704 452-704 2720 2275 (2002) 445 

1N/6E-25M4 JBWD #3 Unknown Unknown 2720 -- -- 

1N/6E-26N1 Lee & Wikoff 610 545-610 2853 -- -- 

1N/6E-34D3 Cemetery 999 979-999 3030 2511 (1999) 519 

1N/6E-34D4 Cemetery 920 900-920 3030 2505 (2002) 525 

1N/6E-34D5 Cemetery 820 780-820 3030 -- -- 

1N/6E-35C1 Lloyd Land 630 518-630 2830 -- -- 

Seepage 
Pits 

Cemetery 
Wells 

JBWD Wells 

Lee & Wikoff 

Lloyd Land 

½ mile 



 
 December 18, 2009November 21, 2009 
Page 7 
 

 

BGS = Below Ground Surface 
Water levels and ground surface elevations are relative to mean sea level; year shown in parenthesis 

Influent Wastewater Characteristics 
The influent wastewater characteristics are, to a large degree, a reflection of the 

drinking water supply plus the mineral and organic pickup through use.  The source water 
supply quality was obtained from the Joshua Basin Water District 2008 Consumer 
Confidence Report (often called the “annual water quality report”). 

Table 3 
Projected Influent Wastewater Characteristics 

Parameter Concentration in Water 
Supply, mg/L 

Increment Through 
Use, mg/L 

Projected Influent 
Concentration, mg/L 

TDS 170 – 320 (230) 225 455 

Sulfate, SO4 14-130 (56) 20 76 (say 80) 

Chloride, Cl 12-16 (14) 35 49 (say 50) 

Sodium, Na 33-61 (46) 50 96 (say 100) 

Fluoride, F ND – 0.77 (0.6) 0.3 0.9 (say 1.0) 

5-day 
Biochemical 

Oxygen Demand 
-- 325 325 

Total Suspended 
Solids -- 350 350 

Total Nitrogen -- 50 50 

Total Phosphorus -- 12 12 
Average shown in parenthesis 

The wastewater will be more mineralized than drinking water supply because of the 
constituents added as the water is used and our waste products are added.  The 
wastewater is characterized as residential wastewater and as such the biochemical oxygen 
demand (BOD5), total suspended solids (TSS), total nitrogen and total phosphorus are 
slightly higher than typical municipal wastewater.  The influence of low water using 
appliances and the new sewer system (no infiltration of groundwater) makes for a more 
concentrated sewage. 

Because the wastewater is 100 percent residential, the concentration of toxics organics 
and metals would be very low.  These constituents are typically introduced into the sewer 
system as a result of commercial and industrial facilities.  However, it is very difficult to 
control what the homeowner dumps into the sewer system, so it is possible to see traces 



 
 November 21, 2009 
Page 8 
 

 

of toxic constituents from time to time.  In addition, it would not be surprising to find 
pharmaceuticals and personal care products in the wastewater.  If found, these are in such 
low concentrations (in the nanogram/L range, i.e., parts per trillion) that they are of no 
concern.  A portion of these will be removed in the wastewater treatment process. 
Treated Effluent Characteristics 

Table 4 provides an estimate of the wastewater effluent characteristics. 
 

Table 4 
Projected Effluent (Treated) Wastewater Characteristics 

Parameter Projected Effluent 
Concentration, mg/L 

TDS 455 

Sulfate, SO4 80 

Chloride, Cl 50 

Sodium, Na 100 

Fluoride, F 1 

5-day 
Biochemical 

Oxygen Demand 
<30 

Total Suspended 
Solids <30 

Total Nitrogen 8 

Total Phosphorus 9 

The wastewater treatment facility will be designed to provide nitrogen reduction as is 
required by the Regional Board.  It is anticipated that the Regional Board will require 
nitrogen to be removed to 10 mg/L.  The maximum contaminant level (MCL) for 
nitrogen as nitrogen in public water supplies is 10 mg/L (45 mg/L as nitrate).  The 
treatment plant will be designed to provide an effluent of 8 mg/L total nitrogen.  This will 
consist of about 3 mg/L of organic nitrogen and 5 mg/L of nitrate-nitrogen.  

There will be no limits for phosphorus removal; typically phosphorus is only an issue 
in surface water discharges.  Phosphorus is removed in the soil column by precipitation 
and ion exchange with the soil particles.  It is expect the BOD5 and TSS will be less than 
the concentrations in Table 4 on a routine basis.  The mineral parameters (TDS, sulfate, 
etc.) are the same as the influent as these are not removed in the treatment process.  Since 
no chemicals are anticipated to be added to the wastewater during the treatment, the 
constituents will not increase in concentration. 



 
 December 18, 2009November 21, 2009 
Page 9 
 

 

In terms of toxics and trace organics, the Regional Board will require that the effluent 
meet the Department of Public Health (DPH) drinking water standards for inorganic 
chemicals, nitrate and nitrite, perchlorate, fluoride, radioactivity, and regulated organic 
chemicals.  This should not be a problem since the wastewater, which is to be treated, is 
all residential.  But as mentioned previously, there is no way to control what the 
individual homeowner dumps down his/her drain.  The waste discharge permit, which is 
issued by the Regional Board, will contain monitoring, sampling and analysis 
requirements for the DPH regulated constituents. 

Total trihalomethanes and other disinfection by-products will not be present, since 
disinfection of the effluent is not planned. 
Wastewater Treatment Process 

A preliminary process flow diagram for the proposed waste water treatment plant is 
shown in Figure 3.  It should be noted that the final arrangement and configuration will 
depend on which package treatment system is used for the project.  There are a number of 
suppliers and each has their own proprietary flow schemes, so there might be some minor 
modifications.  For instance, one supplier uses an equalization/surge basin ahead of the 
anoxic basin to smooth out the peak flows.  This allows the supplier to reduce the 
dimensions for the other downstream processes since they do not have to accommodate 
the peak flow. 

 
Figure 3 

Preliminary Wastewater Treatment Plant Process Flow Diagram 



 
 November 21, 2009 
Page 10 
 

 

Wastewater will be lifted into the treatment plant and will pass through a fine 
screening process.  For this size plant a rotating drum screen is envisioned.  A by-pass bar 
screen will be provided to allow maintenance on the drum screen.  The screenings will be 
passed through a washer compactor which reduces the volume of the screenings.  The 
screenings typically consist of rags, cloth diapers, “depends”, “flushable toilet scrubbers,” 
and various hygiene products.  The compacted screenings will be discharged to a 
dumpster or trash can and they will be periodically hauled away to a landfill.  The 
influent channel system will be enclosed to control odors. 

The screened wastewater will then flow to the anoxic reactor where it will be blended 
with the return activated sludge (RAS) and the internal nitrate recycle (IR).  The 
wastewater organic matter provides the carbon source for microorganism growth; since 
the microorganisms are deprived of free oxygen, the microorganisms reduce the nitrate in 
the RAS and IR to nitrogen gas where it is released into the atmosphere.  (Note that the 
atmosphere contains 78% nitrogen so the nitrogen is not a pollutant, nor is it a 
greenhouse gas.)  The wastewater, reduced in organic strength to some degree, enters the 
aeration basin where the remaining carbonaceous material (BOD5) and the organic 
nitrogen and ammonia nitrogen in the wastewater are oxidized.  The latter two are 
oxidized to nitrate nitrogen by the microorganisms in the aeration tank in a process called 
nitrification.  Oxygen is required for this process and it is supplied by bubbling 
compressed air into the aeration basin (diffused aeration).  The liquid in the aeration 
basin flows by gravity to a clarfier where the biological floc solids are separated and 
concentrated.  The relatively clear supernatant flows over the clarifier weirs and to the 
seepage pits for percolation to the groundwater table.  A distribution box will distribute 
the flow evenly to each of the seepage pits.  The anoxic zone and the aeration basin do 
not emit offensive odors.  The typical odor is that of moist earth which is not 
objectionable to most people.  Even so, this odor is detected only directly adjacent to the 
tanks. 

The concentrated solids from the bottom of the clarifier will be pumped back (RAS) to 
the anoxic basin to keep the process going. A portion of the biological solids will have to 
be wasted (WAS) otherwise they will take over.  These biological solids will need to be 
stabilized since they still have significant amounts of biodegradable cell material.  This is 
done in an aerobic digester.  The aerobic digester is similar to the aeration tank in 
operation in that compressed air provides the oxygen needed for the microorganisms.  
The aerobic digester is maintained in a “starved” condition so the microorganisms 
eventually die of starvation and the living microorganisms feed on the remains.  This 
reduces the volume of the solids that need to be disposed of and reduce the organic matter 
in the solids. 

Periodically the solids from the aerobic digester will need to be disposed of.  A 
thickening centrifuge or belt thickener could be installed on site; but considering the 
small volume of solids that are generated, offsite disposal is more practical.  The contents 



 
 December 18, 2009November 21, 2009 
Page 11 
 

 

from the aerobic digester can be hauled off to a legal point of disposal via a septage 
hauler.  This could be taken to any treatment facility that can accommodate septage.  
Again, the aerobic digester is not a source of offensive odors; the odor is that of moist 
earth similar to the aeration basin. 

To accommodate the growth in flow rate over time, the wastewater treatment plant 
will have up to 4 “process trains” running in parallel.  As presented in previous memos, 
the treatment plant will have an ultimate capacity of 75,000 gallons per day and will be 
constructed in two 37,500 gallon per day phases.  Each 37,500 gallon per day phases will 
have two 18,750 gallon per day process trains to provide flexibility to accommodate the 
projected growth in flow over time. 

Table 5 presents preliminary sizing of the various unit processes.  Keep in mind these 
are only preliminary and will likely change slightly depending on the package plant 
supplier and their proprietary process and process guarantees.  The design in Table 5 is 
very conservative. 
Impacts on Basin Water Quality 

The Regional Board will set discharge limits to protect the beneficial uses of the 
groundwater.  The wastewater treatment process will remove nitrogen in the wastewater 
to below the drinking water MCL.  The wastewater will be blended with the natural 
groundwater over time and the impact of the percolated water on the groundwater will be 
minimal. 

Table 5 
Preliminary Process Sizing 

Unit Process or Equipment Total in Phase I Total After Phase II 

Average Flow, gal/day 37,500 75,000 

Peak Hourly Flow, gal/day 112,500 225,000 

Fine Screen 1@ 225,000 gpd 1@ 225,000 gpd 

 Screening Compactor  1 1 

 Amount of screenings 0.5 cu ft/day 1 cu ft/day 

Activated Sludge Process Operating Parameters   

 Solids Residence Time, days 12 12 

 MLSS, mg/L  3000 3000 

 MLVSS, mg/L 2100 2100 

 VSS produced/lb BOD5 Removed, lb/lb 0.85 0.85 

Anoxic Basin 2 4 

 Hydraulic Residence Time, hr 3 3 



 
 November 21, 2009 
Page 12 
 

 

 Volume each, gal 2350 2350 

Aeration Basin 2 4 

 Hydraulic Residence Time, hr 35 35 

 Volume each, gal 27,500 27,500 

 Air flow rate each, cfm  75 75 



 
 December 18, 2009November 21, 2009 
Page 13 
 

 

Table 5 (Cont’d) 
Preliminary Process Sizing 

Unit Process or Equipment Total in Phase I Total After Phase II 

Clarifier 2 4 

 Surface area each, sq ft 100 100 

 Underflow concentration, mg/L 8,000 8,000 

 RAS/Influent Flow Ratio 0.6 0.6 

 Surface Overflow Rate, ave,, gal/d/sq ft 200 200 

 Solids Loading Rate, peak, lb/sq ft/hr 0.8 0.8 

Aerobic Digester   

 Number 1 2 

 Volume, each, gal 27,500 27,500 

 SRT, days 40 40 

 MLSS, mg/L 20,000 20,000 

 Air Requirement, cfm 75 75 

 Waste Digested Solids, gal/d 480 960 

There will be some additional rainfall runoff generated from the development.  This 
will be captured in the stormwater basins and percolated into the ground.  The mineral 
content of the rainwater is low and when percolated will offset some of the mineral 
increase resulting from the percolated wastewater.  A rough calculation of the added 
runoff from the 105 acres, assuming it is 30 percent impervious and further assuming 4 
inches of rainfall per year, the TDS of the blend of rainwater and effluent as it percolated 
through the ground will be about 407 mg/L – a reduction from the 455 mg/L estimated in 
the wastewater. 

The impact of toxic organics and pharmaceuticals and personal care products will be 
minimized by the wastewater treatment process.  Recent research has shown that 
wastewater treatment facilities with long sludge ages (long SRT) tend to adsorb these 
toxics and/or have sufficient time to biodegrade them at least partially. 
Qualifications of the Author 

Mr. Reichenberger PE is a Board Certified Environmental Engineer with over 45 years 
of experience in the design of water and wastewater treatment facilities.  He is a 
registered professional engineer in CA and four other western states.  He is currently 
Professor of Civil Engineering and Environmental Science at Loyola Marymount 
University and teaches graduate and undergraduate courses in water quality management, 
water and wastewater treatment, biological processes and treatment plant design. 


	yv105 URBEMIS APP A2.4.10.pdf
	Summary
	Construction
	Construction Mit
	Area Source
	Area Source Mit
	Operational
	Operational Mit
	yv105 Winter.pdf
	Summary
	Construction
	Construction Mit
	Area Source
	Area Source Mit
	Operational
	Operational Mit

	yv105 Annual.pdf
	Summary
	Construction
	Construction Mit
	Area Source
	Area Source Mit
	Operational
	Operational Mit

	yv105 Annual.pdf
	Summary
	Construction
	Construction Mit
	Area Source
	Area Source Mit
	Operational
	Operational Mit





